
  

* DEPENDING ON THE OPERATING VOLTAGE OF THE ELECTRIC MOTOR THE TECHNICAL CODE MAY CHANGE
*** FOR PFPE VERSIONS USE OIL RECOVERY VALVE PART NUMBER 9007035
/// NOT AVAILABLE AS A SPARE PART

 

LC 25 - 9601065 SPARE PARTS LIST

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

Screw Cylindric Head M5x14
Screw Cylindric Head M5x40
Screw Cylindric Head M6x20
Screw Cylindric Head M5x6
Screw Hexagonal Head M8x90
Screw M8x20 10.9
Nut M8 Flanged
Washer SCHORR Ø8
Copper Washer 1/8”
Stud Bolt M8x25
Eyebolt
Seeger I20
Cylindric Pin Ø5x18
O-Ring 3475 FKM
O-Ring 2200 Viton
O-Ring 132 Viton
O-Ring 109 Viton
Oil Sight Glass 1”
Plug 1/8” with Gasket Viton
Knob 1/2” + O-Ring FKM
Shock Mount M8
Purifying Filter
Filter 1/8”
Pump Body
Rotor
Pump Cover
Vane
Electric Motor
Shaft Seal 25-37-5 FKM
Bearing 6306-ZZ
Motor Connection
Filter Plate
Laminate Shutter
Rubber Shutter
Filter Cover
Inlet Connection
Shutter Holder
Shutter
Spring
Conical Ring
Gasket
Gasket
Gasket
Oil Tank Cover
Half Oil Tank

///
///
///
///
///
///
///
///
///

0402002
0403003
0501002
0601003

1001032/V
1001053/V
1001075
1001076
1105004
1110007
1110010
1503004
1801073
1802008
3001136
3101031
3202067
3302032

4403051 (*)
0901016/V
2401014
4301083
4503005
4505023
4505025
4507020
4508057
4604046
4604056
4701038
4807009
4901065
4901078
4901105
5202061
5202097

1
2
1
2
1
1
1
1
1
1
1
4
1
1
1
1
1
1
1
2
1
2
1
1
1
1
1
1
1
2
1
1
1
1
1
1
3
1
6
3
1
1
1
4
1

X
X
X
X
X

X
X

X

X

X
X
X

X
X

X
X
X

X
X

X

POS Description Part Number QTY MajorMinor

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

Doc.8711030_9601065_LC25     Revised 11/03/25     Page 1/3



  

* DEPENDING ON THE OPERATING VOLTAGE OF THE ELECTRIC MOTOR THE TECHNICAL CODE MAY CHANGE
*** FOR PFPE VERSIONS USE OIL RECOVERY VALVE PART NUMBER 9007035
/// NOT AVAILABLE AS A SPARE PART

 

LC 25 - 9601065 SPARE PARTS LIST

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

46
47
48

Half Oil Tank
Gas Ballast Valve 1/8”
Oil Recovery Valve

5202098
9007032

9007034(**)

1
1
1

POS Description Part Number QTY MajorMinor

Doc.8711030_9601065_LC25     Revised 11/03/25     Page 2/3



LC
 2

5 
- 9

60
10

65
S

PA
R

E
 P

A
R

TS
 L

IS
T

 
D

V
P

 P
u
m

p
s,

 I
n
c 

  
  
D

.V
.P

 V
a
cu

u
m

 T
e
ch

n
o
lo

g
y 

sp
a
  
  
  
w

w
w

.d
vp

p
u
m

p
su

s.
co

m

D
o
c8

7
11

0
3
0
_
9
6
0
1
0
6
5
_
L
C

2
5
  
  
 R

e
vi

se
d
 1

1
/0

3
/2

0
2
5
  
  
 P

a
g
e
 3

/3

 

10
N

m

35
N

m

14

18

12

44

48

23
47

11
9

19

19
1

36

20

22

42

16

3

21746

41

3

45

43

10

37

38

17

39

15

35

27

19

8

5

26

6

40

25

2

24333432

7

13

31

30

28

50
N

m

25
N

m

5N
m

25
N

m

30
N

m

29

4

14


	2: LC 25 spare parts pg 1
	3: LC 25 spare parts pg 2
	4: LC 25 spare parts pg 3

